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General information

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety

and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!
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Spare parts list CC900e s/n 10000615xxA034264 -

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
0 - Service kits 1
0 - Repair kits 1
1 - Frame 1
2 - Drum 1
5 - Hydraulic system 1
6 - Electric system 1
7 - Operator platform 1
8 - Accessories and decals 1
10 - Optional Equipment 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:10 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Service kits 4812163785 Service kit 50h

ltem Part No. Name Qty C SN INFO
0 4812163785 Service kit, 50h
1 4812133977 Hydraulic oil filter 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:10 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Service kits 4812163786 Service kit 1000h

ltem Part No. Name Qty C SN INFO
0 4812163786 Service kit, 1000h
1 4812133977 Hydraulic oil filter 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:10 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Service kits 4812162970 Service kit 1000h Plus

Item Part No. Name Qty C SN INFO
0 4812163786 Service kit, 1000h
1 4812133977 Hydraulic oil filter 1
2 4812161883 Dynapac Gear oil 300/ 5 lfrs. 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:10 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Service kits 4812163787 Service kit 2000h Plus

Item Part No. Name Qty C SN INFO
0 4812163787 Service kit, 2000h Plus
1 4812133977 Hydraulic oil filter 1
2 4812161868 Dynapac hydraulic 300 / 20 ltrs. 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:10 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

3 4812161883 Dynapac Gear oil 300/ 5 ltrs. 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:10 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Repair kits 4700945552 Shock absorber kit, drum

3

—
1
i_’____./"'
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Item Part No. Name Qty L C SN INFO
0 4700945552 Shock absorber kit, drum
1 4700391984 Shock absorber 7
2 4700387424 Shim 4
3 4812156170 Instructions 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:11 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Repair kits 4700940671 Scraper kit CC900/900G/900S

Item Part No. Name Qty L Cc SN INFO
0 4700940671 Scraper kit
1 4700387346 Scraper blade Polyurethan 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:11 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Repair kits 4700945928 Repair kit, Steering hitch

Item Part No. Name Qty C SN INFO
0 4700945928 Repair kit, Steering hitch
1 4700792611 Radial spherical plain bearing 2
2 4700791962 O-ring 2
3 4700500050 Screw 2
4 4700388171 Sealing, V-ring 1
5 4700388173 Shear wiper 2
6 4700388172 Bushing 2
7 4700160058 O-ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:11 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Repair kits 4700945710 Eccentric shaft kit

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:11 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
0 4700945710 Eccentric shaft kit
1 4700791433 Spherical roller bearing 2
2 4700791425 O-ring 70 2
3 4700791426 Radial lip seal 1
4 4700160132 O-ring 70 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:11 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Repair kits 4700945711 Drum rotation kit

3

Item Part No. Name Qty C SN INFO
0 4700945711 Drum rotation kit
1 4700111018 Ball bearing 1
2 4700791426 Radial lip seal 1
3 4700160132 O-ring 70 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:11 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

General - Keys and others Keys

Iltem Part No. Name Qty C SN INFO
1 - Ignition switch
1 4700940451 Ignition key
2 4700358881 Padlock

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:12 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

2 4812161396 Key

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:12 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

General - Keys and others Fuses

Iltem Part No. Name Qty C SN INFO

1 - Fuse, blade type Medium

1 4700901224 Fuse, 3A Violet

1 4700901225 Fuse 5A Tan

1 4700901227 Fuse 10A Red

1 4700901228 Fuse 15A Blue

1 4700903741 Fuse 20A Yellow
2 - Fuse, blade typ High

2 4700904038 Fuse 40A Orange

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:12 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Frames Frame, front

Iltem Part No. Name Qty L C SN INFO
1 Front frame 1
2 4812132909 Cover 1
3 4700904556 Steel plain washer 9

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:12 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

4 4700500053 Screw, M8x20 mm 8.8 A2K 11

5 4700791228 Edge trim 0,77
6 4812132147 Cover 1

7 4700904640 Steel plain washer 4

8 4700500021 Hexagon head screw M 2

9 4700202057 Edge trim 8,33
10 4700202056 Edge trim, 900 mm, 35.43 in. 2,28
11 4812134144 Cover 1

12 4700202057 Edge trim 8,38
13 4700928784 Hexagon socket countersunk screw M 2

14 4700603001 Washer 2

15 4700586002 Lock nut M 2

16 4812125978 Latch 1

17 4812125363 Decal safety 1

18 4700500016 Screw 8

19 4700904214 Washer 15x30x4 300 HV 8
20 4700377621 Hitch 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:12 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Frames Frame, rear

Iltem Part No. Name Qty C SN INFO
1 Rear frame 1
2 4812125943 Lock link 1
3 4700500208 Bearing bush, inside 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:12 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700349332 Pressure spring 1
5 4700904233 Steel plain washer 1
6 4700586022 Lock nut M 1
7 4700530027 Hopper shell |.h. 1
8 4700635061 Locking clip 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:12 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Frames Fork module

8
Iltem Part No. Name Qty L C SN INFO
1 4812120575 Fork, vibration side 1
2 4812120576 Fork, drive side 1
3 4700387425 Shim N

Refer to Parts Online for the most up to date information. The printed information might be outdated

Tue Oct 18 13:23:12 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700387424 Shim N
5 4700904231 Steel plain washer 11
6 4700791972 Screw M12x100 8
7 4700904703 Plain washer 13x24x4 mm 7
8 4700925519 Screw M12x55 10.9 GEOMET 3
9 4812110346 Spacer 3
10 4812110595 Hexagon head screw M12x45H 10,9 A3K 1
11 4700387137 Thread ring 1
15 4700357587 Label lifting point 2
16 4700382751 Decal "SECURING POINT/TIE DOWN" 2
17 4700388153 Spacer 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:12 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Frames 4700377621 Hitch

ltem Part No. Name Qty Cc SN INFO
1 4700792611 Radial spherical plain bearing 2
2 4700791962 O-ring 2
3 4700500050 Screw 2
4 4700388171 Sealing, V-ring 1
5 4700388173 Shear wiper 2
6 4700388172 Bushing 2
7 4700160058 O-ring 1
8 4700945928 Repair kit, Steering hitch 1
9 - Not used on this model
10 - Not used on this model
11 - Not used on this model
12 - Not used on this model
13 - Not used on this model

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
14 4700377928 Steering joint link 1
15 4700387096 Washer 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Frames Scraper module

Upper Lower

Iltem Part No. Name Qty L C SN INFO
3 4700387039 Upper hold 2
4 4700387043 Lower hold 2
5 4700904229 Washer 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
6 4700904640 Steel plain washer 4
7 4700500067 Screw 4
8 4700586003 Lock nut M8 8
9 4700500105 Hex. screw 4
10 4700791938 Washer 8
11 4700902287 Nut, M10 4
12 4700791939 Bushing 8
13 4700792134 Bolt 4
14 4700791304 Steel plain washer 4
15 4812133120 Scraper 1
16 4700387344 Sprinkler pipe 1
17 4700387346 Scraper blade Polyurethan 1
18 4700904229 Washer 2
19 4700500024 Screw M8x45 1
20 4700586003 Lock nut M8 1
21 4700791977 Hose connection 1
22 4812124321 Spraying nozzle 2
23 4700792072 End plug 2
24 4812133121 Scraper 1
25 4700387345 Scraper bracket 1
26 4700387346 Scraper blade Polyurethan 1
27 4700904229 Washer 2
28 4700500024 Screw M8x45 1
29 4700586003 Lock nut M8 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:13 UTC 2022
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CC900e s/n 10000615xxA034264 -

Spare parts list

Frames Spring loaded scraper

Upper Lower

Iltem Part No. Name Qty L C SN INFO
1 4812120026 Bracket 4
2 4700792189 Eye bolt 4
3 4700904229 Washer 4
Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700570005 Hexagon nut M 8
5 4700359043 Spring 2
6 4700792188 Extension spring 2
7 4700792180 Blind rivet 8

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Frames Engine hood module

=
—_

e

o ) .
o S
/ 15
26 “'m,m_
12 /}% \ 27
| AT 27 16 |
o /
Iltem Part No. Name Qty L C SN INFO
1 4812128162 Engine hood 1
2 4700902166 Edge strip 1,62
3 4700387148 Hinge 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Iltem Part No. Name Qty C SN INFO
4 4700387151 Hinge 2
5 4700904229 Washer 7
6 4700500068 Hexagon head screw M 2
7 4700586003 Lock nut M8 6
8 4700387948 Handle 1
9 4812121199 Cover, radiator 1
10 4812135613 Metal strapping 1
11 4700387949 Rubber nut 6
12 4700388846 Latch 2
13 4700791643 Screw 4
14 4700387956 Lock plate 2
15 4700388733 Controlling plate 2
16 4700377061 Lock plate 1
17 4700388852 Lock plate 1
18 4700903856 Bolt M06x30 8
19 4700904228 Steel plain washer 8
20 4700586002 Lock nut M 8
21 4700904556 Steel plain washer 4
22 4700928381 Washer, 6.4x18x1.6 mm 6
23 47007914559 Hexaxgon head screw M06x35 10.9 6
24 4700791228 Edge trim 0,44
25 4700500053 Screw, M8x20 mm 8.8 A2K 2
26 4700508022 Hexagon socket head cap screw 4
27 4700792180 Blind rivet 9
29 4700297018 Rubber strip 0,45
30 4700297018 Rubber strip 0,45
31 4700902890 Plug 2
32 4812133875 Cover 1
32-1 4700792783 Washer, 6.4x18x1.6 mm A2T 4
32-2 4700904206 Hex.sock.button h.cap screw M 4
32-3 4700902285 Hexagon lock nut with flange M 4
33 4812135232 Decal "MODEL CODE" CC900e (left side) 1
34 4812135233 Decal "MODEL CODE" CC900e (right side) 1
35 4812135238 Decal "ZERA" 2
36 4700371728 Spacer sleeve 1
37 4700500230 Hexagon head screw M 1
38 4700902286 Hexagon lock nut with flange M8 1
39 4812127712 Decal FAYAT DYNAPAC 280 WH 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

40 4811000351 Decal "SAFETY" 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Frames Bracket module

Iltem Part No. Name Qty L C SN INFO
1 4812134252 Cooler stand 1
2 4812133633 Battery shelf 1
3 4812134243 Bracket 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

4 4700903192 Grommet 1

5 4812119127 Grommet with membrane 2

6 4700904229 Washer 22

7 4700904734 Steel plain washer 8

8 4700500053 Screw, M8x20 mm 8.8 A2K 20
9 4700500022 Screw, M8x20 mm 8.8 A2K 8

10 4700500021 Hexagon head screw M 2

11 4700903615 Rubber strip 0,14
12 4700903615 Rubber strip 0,14
13 4812134242 Rubber cloth 1

14 4812134241 Cover 1

15 4700904228 Steel plain washer 2

16 4700500013 Hexagon head screw M 2

17 4812134117 Bracket 1

18 4700903615 Rubber strip 0,26
19 4700903615 Rubber strip 0,26
20 4700902379 Edge trim 0,46

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Frames Sprinkler tank, Small

Iltem Part No. Name Qty C SN INFO
1 4700389218 Water tank, cpl 1
2 4700924544 Hose connection 1
3 4700387935 Bracket 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700904567 Washer, 10.5x28x6 mm 2
5 4700500029 Screw M10x30H 2
6 4812112074 Plastic hose (x m) 0,52
7 4700313002 Hose clamp 2
8 4700991657 Decal "WATER" 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:13 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Frames Sprinkler pump module

27
Iltem Part No. Name Qty L C SN INFO
1 4812113822 Water pump 1
2 4700904556 Steel plain washer 4
3 4700508004 Screw 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:14 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4812111325 Water filter 1
5 4700904640 Steel plain washer 2
6 4700500189 Screw 2
7 4700923734 Hose connection 1
8 4700377611 Straight connector 1
9 4700287713 Solenoid valve 1
10 4812112645 Hose connection 1
11 4700901298 Connector 1
12 4700901297 Hose connection 1
13 4812111331 Reducer nipple 1
14 4700379753 Gasket 4
15 4700925599 Ball valve 1
16 4812111330 Hose connection 1
17 4700924544 Hose connection 1
18 4700792779 Swivel nut 1
19 4700480852 O-ring 70 1
20 4700160313 O-ring 70 1
22 4812112074 Plastic hose (x m) 8,41
23 4812112074 Plastic hose (x m) 8,44
24 47009023735 Hose connection 1
25 4812112074 Plastic hose (x m) ;,56
26 4812112074 Plastic hose (x m) (5),83
27 4700313002 Hose clamp 8

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:14 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Drum Drum
2
26
G
23
Iltem Part No. Name Qty L C SN INFO
1 4700386619 Bearing housing 1
2 4700791433 Spherical roller bearing 1
3 4700350029 Feather key 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list

CC900e s/n 10000615xxA034264 -

Iltem Part No. Name Qty C SN INFO
4 4700386241 Bearing housing 1
5 4700391984 Shock absorber 3
6 4700111018 Ball bearing 1
7 4700358666 Adapter 1
8 4700349202 Coupling 1
9 4700358689 Spacer ring 1
10 4700903154 Retaining ring 1
11 4700904640 Steel plain washer 6
12 4700500022 Screw, M8x20 mm 8.8 A2K 6
13 4700904557 Steel plain washer 14
14 4812110596 Hexagon head screw M10x40 10,9 A3K 6
15 4700500029 Screw M10x30H 6
16 4700343490 Air breather 1
17 4700160132 O-ring 70 1
18 4700791425 O-ring 70 1
19 4700791426 Radial lip seal 1
21 4700508029 Cylinder screw 2
22 4700903374 Protective plug 3
23 4700386624 Eccentric shaft 1
24 4700343801 Serial Number plate 1
25 Tape 1
26 4812120633 Drum 1
27 4700343744 Magnetic plug 1
28 4700386620 Bearing housing 1
29 4700791433 Spherical roller bearing 1
30 4700791425 O-ring 70 1
31 4700904640 Steel plain washer 6
32 4700500022 Screw, M8x20 mm 8.8 A2K 6
33 4700904228 Steel plain washer 8
34 4700500012 Hexagon head screw M 3
35 4700903374 Protective plug 8
36 4700386622 Drive disc 1
37 4700391984 Shock absorber 4
38 4700904558 Steel plain washer 17x30x6 mm 300 HV 5
39 4700947694 Screw, M16 x 35 mm 10.9 GEOMET® 5
40 4812110346 Spacer 4
41 4700904703 Plain washer 13x24x4 mm 4
42 4812110595 Hexagon head screw M12x45H 10,9 A3K 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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CC900e s/n 10000615xxA034264 -

Spare parts list
Item Part No. Name Qty L C SN INFO
43 4700904557 Steel plain washer 8
44 4812110663 Hexagon head screw M10x25H 10,9 A3K 8
45 4700162017 Seal ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:14 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Propulsion system Propulsion system

27 17 16 31

Item Part No. Name Qty L C SN INFO
1 4812131980 Hydraulic motor 2
2 4700904641 Straight connector orfs 2
3 4700791537 Straight connector 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:15 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Iltem Part No. Name Qty C SN INFO

4 4700388960 Hose clamp 2
5 4700500505 Hexagon screw M8X20 8.8 A2K 4
6 4700387598 Pipe 1
7 4700387597 Pipe 1
8 4812132174 Hydraulic hose 1
9 4812132173 Hydraulic hose 1
10 4700792441 Cable Tie 6
11 4812132170 Hydraulic hose 1
12 4812132169 Hydraulic hose 1
13 - Cooler 1
14 4700791698 Elbow connector 90 orfs 1
15 4812135372 Hose clamp 2
16 4700791699 Adapter 2
17 4812132912 Adapter 1
18 4812131982 Hydraulic pump 1

18-1 4700904557 Steel plain washer 2

18-2 4700500030 Hexagon screw M 2
19 4700792093 Straight connector orfs 1
20 4700484178 Hydraulic hose 1
21 4812132175 Hydraulic hose 1
22 4812132171 Hydraulic hose 1
23 - Hydraulic oil tank 1
24 4812132172 Hydraulic hose 1
25 4700162005 Washer sealing 1
26 4812135220 Spacer 1
27 4700791397 Connector 1
28 4812132065 Connector 1
29 4700791832 Tee-connector 1
30 4812132168 Hydraulic hose 1
31 4812132173 Hydraulic hose 1
32 4812132180 Hydraulic hose 1
33 4812135372 Hose clamp 2
34 4812132179 Hydraulic hose 1
35 4700791698 Elbow connector 90 orfs 1
36 4812116870 Hydraulic pump Fan drive 1
37 4812279136 Connector elbow 1
38 4700791410 Straight o-ring connector 1
39 4812125749 Hydraulic valve 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
40 4700791535 Straight connector 2
41 4700313002 Hose clamp 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Propulsion system 4812131980 Hydraulic motor
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Item Part No. Name Qty L C SN INFO
0 4812131980 Hydraulic motor 1
2 4812163373 Brake return spring 1
5 4812162776 Shield 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

18 4812160653 Snap ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list

CC900e s/n 10000615xxA034264 -

Vibration system

Vibration system

Iltem Part No. Name Qty C SN INFO
1 4812118170 Hydraulic motor 2
1-1 4812162885 Sleeve 1
1-2 4700160032 O-ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list

CC900e s/n 10000615xxA034264 -

Iltem Part No. Name Qty C SN INFO

1-3 4812162973 Seal kit 1
2 4700160032 O-ring 2
3 4700791699 Adapter 4
4 4700791541 Straight connector 2
5 4812132177 Hydraulic hose 1
6 4812132178 Hydraulic hose 1
7 4812132176 Hydraulic hose 1
8 4700283711 Hose clamp 1
9 4700904556 Steel plain washer 1
10 4700508019 Cylinder screw 1
11 - Hydraulic oil tank 1
12 4812132179 Hydraulic hose 1
13 4700791698 Elbow connector 90 orfs 1
15 4700904557 Steel plain washer 2
16 4811000389 Screw 2
17 4812279136 Connector elbow 1
18 4812132181 Hydraulic hose 1
19 4812132180 Hydraulic hose 1
20 4700791410 Straight o-ring connector 1
21 4812125749 Hydraulic valve 1
22 4700791796 Elbow 45, O-ring with swivel 5
23 4812132182 Hydraulic hose 1
24 4812132184 Hydraulic hose 1
25 4812132183 Hydraulic hose 1
26 4700792441 Cable Tie 2
27 4700313001 Hose clamp 1
28 4700791410 Straight o-ring connector 1
30 4700388653 Hose clamp 2
31 4700500505 Hexagon screw M8X20 8.8 A2K 4
32 4700373507 Spacer 2
33 4700387678 Rubber part 4
34 4700387676 Hose bracket 2
35 4700373112 Spacer 2
36 4700904229 Washer 2
37 4700500115 Screw 2
38 4812133762 Rubber cloth 1
39 4700904640 Steel plain washer 4
40 4700500019 Hexagon head screw M 4
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
41 4700792701 Hose guard 1
42 4812132077 Bracket 1
43 4812116870 Hydraulic pump Fan drive 1
44 4700160276 O-ring 1
45 4700904557 Steel plain washer 2
46 4811000389 Screw 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:15 UTC 2022

47




Spare parts list

CC900e s/n 10000615xxA034264 -

Vibration system 4812125749 Hydraulic valve

Iltem Part No. Name Qty C SN INFO
0 4812125749 Hydraulic valve 1
1 4812163263 Check valve 1
1-1 4812163269 Seal kit 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

2 4812163264 Check valve 2

21 4812163269 Seal kit 1
4 4812161588 Pressure relief valve 1

4-1 4812163269 Seal kit 1 A

6 - Plug 1

7 - Plug 4

8 - Plug 2
11 4812163265 Vibration valve 2

11-1 4812163752 Seal kit 1
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CC900e s/n 10000615xxA034264 -

Vibration system Hydraulic oil tank module

Iltem Part No. Name Qty L C SN INFO
2 4700904556 Steel plain washer 8
3 4700500053 Screw, M8x20 mm 8.8 A2K 3
4 4700904734 Steel plain washer 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

5 4700500021 Hexagon head screw M 1
6 4700297018 Rubber strip (7),40
7 4700272373 Decal, hydraulic oil level 1
8 4812132039 Hydraulic oil tank, cpl. 1

9 4812132040 Hydraulic oil tank 1

10 4700792070 O-ring 1

11 4812132041 Lid 1

12 4700904735 Steel plain washer 14

13 4700500040 Screw, M6x20 mm 8.8 A2K 14
14 4812132055 Cover plate 1
15 4812132056 Pipe 1
16 4812132057 Pipe 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Steering system Steering system
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Iltem Part No. Name Qty L C SN INFO
1 4700387274 Steering valve 1
2 4812132185 Hydraulic hose 1
3 4812132186 Hydraulic hose 1
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CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO

4 4812132187 Hydraulic hose 1
5 4700483654 Hydraulic hose 1
6 4700483655 Hydraulic hose 1
7 4700904578 Straight connector 1
8 4812130469 Elbow 90 1
9 4700792441 Cable Tie 3
10 4700791542 Straight connector 2
11 4700904623 Hose guard 0,15
12 4700903082 Hose shield 0,15
13 - Hydraulic cylinder 1
14 4812132110 Hydraulic oil filter element 1
15 4811000416 Straight connector orfs 1
16 4700791828 Adapter 1
17 4812131982 Hydraulic pump 1

17-1 4700904557 Steel plain washer 2

17-2 4700500030 Hexagon screw M 2
18 4812120738 Hydraulic cylinder, cpl. 1
19 4812121812 Washer 2
20 4700791565 Sealing 2
21 4700904230 Steel plain washer 2
22 4700947684 Screw 2
23 4812131982 Hydraulic pump 1
24 4700904557 Steel plain washer 2
25 4700500030 Hexagon screw M 2
26 4812134312 Hydraulic hose 1
27 4700921050 Pipe clamp covered 2
28 4700791414 Tee-connector ORFS 1
29 4811000305 Reducer 1
30 4700791832 Tee-connector 1
31 4812134313 Hydraulic hose 1
32 4700791405 Straight o-ring connector 1
33 4700500019 Hexagon head screw M 6
34 4700904229 Washer 2
35 4700791399 Elbow 90, O-ring 1
36 4700792441 Cable Tie 2
37 4812120798 Check valve 1
38 4700904556 Steel plain washer 4
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Spare parts list

Steering system 4812120738 Hydraulic cylinder

CC900e s/n 10000615xxA034264 -
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Iltem Part No. Name Qty SN INFO
4812120738 Hydraulic cylinder, cpl. 1
4812160655 Seal kit
- Piston seal
Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
8 - Piston seal 1
9 - Piston guides 1
10 - Piston guides 1
11 - O-ring 1
12 - Piston seal 1
13 - Rod guides 2
14 4812160657 Bearing 2
18 4812160656 Snap ring 4
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CC900e s/n 10000615xxA034264 -

Steering system 4700387274 Steering valve

ltem Part No. Name Qty C SN INFO
1 Steering valve, cpl 1
2 Seal ring 1
3 Housing, spool and sleeve 1
4 O-ring 1
5 Piston guides 1
6 RING 1
7 Cross pin 1
8 Cardan shaft 1
9 Set of springs 1
10 O-ring 1
11 Distributor plate 1
12 Gear wheel set 1
13 O-ring 2
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
14 - End cover 1
15 - O-ring 4 A
16 - Washer 3 A
17 - Screw with pin 1
18 - NAME PLATE 1
19 - Relief valve 1
20 - Shock valves 2
21 - Blind cover 2
22 - Ball 1
23 - Ball 1
24 4812159159 Port 2 B
25 4812159160 Port 2 Cc
26 - Ball 2
27 - Ball stop 2
28 - O-ring 2
29 - O-ring 2
30 4700935429 Seal kit 1

Comments for Page: 4700387274 Steering valve

(L)YOCAL REMARKS

A | en_US | Included in sealkit, item 30

Blen_ US|Pand T
Clen_US|LandR
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CC900e s/n 10000615xxA034264 -

Hydraulic system Hydraulic Pump module

2
ltem Part No. Name Qty C SN INFO
1 4812116870 Hydraulic pump Fan drive 1
2 4700160276 O-ring 1
3 4700904557 Steel plain washer 2
4 4811000389 Screw 2
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Spare parts list

CC900e s/n 10000615xxA034264 -

Hydraulic system 4812116870 Hydraulic pump

Item Part No. Name Qty L C SN INFO
0 4700937813 Seal kit
1 4700937900 O-ring 2
2 4700937899 O-ring 2
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
3 4700937901 O-ring 1
4 4700937896 Sealing 1
5 4700937898 Seal 2
6 4700937897 Back-up ring, white 2
7 4700926016 Snap ring 1
8 - Toothed ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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CC900e s/n 10000615xxA034264 -

Hydraulic system Hydraulic oil cooler module

Iltem Part No. Name Qty L C SN INFO
1 4812132106 Hydraulic oil cooler 1
2 4812132108 Fan 1
3 4700904228 Steel plain washer 4
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4700508002 Hexagon head cap screw 4
5 4812132122 Hydraulic hose 1
6 4812132167 Hydraulic hose 1
7 4700923378 Hose clamp 2
8 4700792074 Straight connector 1
9 4812132112 Hydraulic hose 1
10 4700357139 Connector 1
11 4700357138 Ventilating filter 1
12 4700313008 Hose clamp 2
13 4700791407 Straight o-ring connector 1
14 4812132312 Check valve 1
15 4700791745 Connector 1
16 4700791395 Sight plug 1
17 4700162015 Seal ring 1
18 4700792276 Temperature sensor 1
19 4700792295 Steel plug 1
20 - Hydraulic oil tank 1
21 4700791698 Elbow connector 90 orfs 1
22 4700791407 Straight o-ring connector 1
23 4700313002 Hose clamp 2
24 - Hydraulic valve 1
25 - Hydraulic pump 1
26 4812132181 Hydraulic hose 1
27 4812132172 Hydraulic hose 1
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Referenced Pages
4812120738 Hydraulic Cylinder . . . .. .. e e 54
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CC900e s/n 10000615xxA034264 -

Electrical equipment Battery module

Iltem Part No. Name Qty C SN INFO
1 4812132934 Battery 1
2 4812133702 Schock absorber 4
3 4700901832 Hexagon screw with flange M 8
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4700904230 Steel plain washer 4
5 4700570006 Hexagon nut 4
6 4700791464 Spacer 4
7 4700500149 Screw 4
8 4812134033 Decal 48V 2
9 4812134039 Decal Electric Propulsion 1
10 4812134256 Decal Charging 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Electrical equipment Circuit board and fuses
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Item Part No. Name Qty L C SN INFO
1 4812132961 Bracket 1
2 4700904698 Plain washer 4
3 4812126176 Circuit board 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700904312 Screw 4
5 4700902566 Rubber strip 0.09
6 4700902566 Rubber strip 0.11
7 4812133818 Ignition switch 1
8 4700385599 Buzzer 1
9 4700904228 Steel plain washer 4
10 4700500040 Screw, M6x20 mm 8.8 A2K 4
11 4812126108 Relay 1
12 4700381390 Relay 3
13 4812134002 LED indicator lamp 1
14 4700901225 Fuse 5A Tan 3
15 4700901224 Fuse, 3A Violet 1
16 4700901227 Fuse 10A Red 3
17 4700901228 Fuse 15A Blue 1
18 4700903741 Fuse 20A Yellow 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Electrical equipment Cable harnes - Main
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Item Part No. Name Qty L C SN INFO
1 4812132090 Cable harness 1
2 4700904036 Bracket 1
4 4700791723 Connector 2
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Spare parts list

CC900e s/n 10000615xxA034264 -

Iltem Part No. Name Qty C SN INFO
5 4700903820 Fuse box 1
6 4700904698 Plain washer 2
7 4700904289 Screw 2
8 4700901228 Fuse 15A Blue 3
9 4700904038 Fuse 40A Orange 1
10 4700904281 Steel plain washer 10
11 4700508075 Screw M5x12 2
12 4700904229 Washer 13
13 4700570005 Hexagon nut M 12
14 4700903768 Threaded stud 6
15 4700792441 Cable Tie 4
16 4700792441 Cable Tie 15
17 4700313041 Cable tie N
18 4700792505 Switch, Windshield washer 1
19 4812134077 Switch 1
21 4700792098 Back-up alarm 1
21-1 4700904228 Steel plain washer 4
21-2 4700500040 Screw, M6x20 mm 8.8 A2K 2
21-3 4700586002 Lock nut M 2
22 4812133819 Contactor 1
24 4700508020 Hexagon socket head cap screw M 2
25 4700573008 Nut M8 2
26 4812133128 Relay 1
28 4700926537 Screw 6
29 4812134450 Converter 1
29-1 4700904281 Steel plain washer 4
29-2 4700926537 Screw 4
32 4812110560 Power socket 1
33 4812134003 Fan 1
34 4700904698 Plain washer 4
35 4700904312 Screw 4
36 4700999027 Horn 1
37 4700586003 Lock nut M8 1
39 4700500020 Hex. screw 1
40 4812125677 Control unit 1
41 4700904228 Steel plain washer 6
42 4700500012 Hexagon head screw M 4
43 4812132062 Bracket 1
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
44 4812132063 Bracket 1
46 4700586002 Lock nut M 2
47 4700508012 Cylinder screw 1
48 4812126777 Working light, LED 15W 1
49 4700791688 Connector 1
50 - Screw, M10x35 1
51 - Locking nut 1
52 - Washer 1
53 4700901227 Fuse 10A Red 2
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CC900e s/n 10000615xxA034264 -

Electrical equipment Cable harness kit

Iltem Part No. Name Qty L C SN INFO
1 4812132872 Electrical cable 1
2 4812132873 Electrical cable 1
3 4812132874 Electrical cable 1
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4812132875 Electrical cable 1
5 4812132876 Electrical cable 1
6 4812132877 Electrical cable 1
7 4812132883 Electrical cable 1
8 4812132878 Electrical cable 1
9 4812133812 Electrical cable 1
10 4812133813 Electrical cable 1
11 4812133814 Electrical cable 1
12 4812133686 Fuse, 200A 1
13 4812133682 Fuse, 275A 1
14 4700903082 Hose shield 0,15
15 4700903082 Hose shield 0,18
16 4700903082 Hose shield 0,22
17 4700904203 Nut protection 2
18 4700792441 Cable Tie 6
21 4700313102 Cable ties 1
22 4812132303 Bracket 1
22-1 4700904229 Washer 2
22-2 4700500019 Hexagon head screw M 2
22-3 4700904228 Steel plain washer 4
22-4 4700500016 Screw 4
23 - Electrical motor module 1
24 - Electrical motor module 1
25 - Motor controller module 1
26 - Motor controller module 1
27 4812133871 Charging socket 1
28 4812132311 Charging connector 1
29 4812133693 Locking part 1
30 4812133688 Coding pin grey 1
31 4812132885 Electrical cable 1
32 4812132884 Electrical cable 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list

CC900e s/n 10000615xxA034264 -

Electrical equipment Cable harness - Rotating beacon

Iltem Part No. Name Qty C SN INFO
1 4700389561 Lamp holder 1
2 4700389763 Cable harness 1
3 4700791981 Connector plug 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4700791980 Rubber protection 1
5 4700904229 Washer 4
6 4700500180 Hexagon head screw M8x110 2
7 4700586003 Lock nut M8 2
8 4700921039 Pipe clamp 2
9 4700541702 Screw M6x12 2
10 4812128100 Rotating beacon, LED 1
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CC900e s/n 10000615xxA034264 -

Electrical equipment Cable harness - Driving lights, Side direction lights, Registration plate
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Item Part No. Name Qty L C SN INFO
1 4812134038 Cable harness 1
2 4700900893 Cable holder 3
3 4700313068 Cable tie N
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4700381390 Relay 1
5 4700904989 Flash relay 1
6 4700901227 Fuse 10A Red 1
7 4700901228 Fuse 15A Blue 1
8 4700313041 Cable tie N
11 4700791704 Side direction light 2
12 4700388382 Holder side light 2
13 4700791643 Screw 4
14 4700904889 Bulb 2
15 4700960079 Connector 4
16 4700791971 Quick lock nut 4
17 4700791954 Direction indicator 2
18 4700791446 Tee-connector orfs 2
19 4700791955 Brake/Position light 2
20 4700791765 Tee-connector orfs 2
21 4700792059 Headlight left hand asym. with parking light 2
22 4700791951 Headlight right hand asym. with parking light 2
23 4700900790 Bulb 60/55w H4 2
24 4700985012 Bulb 2
25 4700791953 Direction indicator 2
26 4700928784 Hexagon socket countersunk screw M 2
27 4700904735 Steel plain washer 2
28 4700355797 Registration plate 1
29 4700929455 Registration-plate light 1
30 4700985013 Bulb 1
31 4700792035 Push-on terminal 90 2
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Spare parts list

CC900e s/n 10000615xxA034264 -

Electrical equipment Light holder module - Driving light

Iltem Part No. Name Qty C SN INFO
1 4700387377 Frame cover 1
2 4700387378 Frame cover 1
3 4700791958 Reflector, light 2
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4812130200 Reflector, red 2
5 4700927974 Washer, 5x19x1 mm 2
6 4812131006 Blind rivet 4
7 4700904231 Steel plain washer 8
8 4700387949 Rubber nut 8
9 4700904228 Steel plain washer 8
10 4700792149 Screw M6x35 8.8 8
11 4700791970 Speed nut 4
12 4700791971 Quick lock nut 12
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CC900e s/n 10000615xxA034264 -

Electrical equipment

Light holder module - Working lights

Iltem Part No. Name Qty C SN INFO
1 4700387377 Frame cover 1
2 4700387886 Cover, frame 1
3 4812130199 Reflector, white 2
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4812130200 Reflector, red 2
5 4812130201 Reflector, light 2
6 4700927974 Washer, 5x19x1 mm 4
7 4812131006 Blind rivet 6
8 4700904231 Steel plain washer 8
9 4700387949 Rubber nut 8
10 4700904228 Steel plain washer 8
11 4700792149 Screw M6x35 8.8 8

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:20 UTC 2022

80




Spare parts list CC900e s/n 10000615xxA034264 -

Electrical equipment Electric motor module

425
On high voltage terminals
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Iltem Part No. Name Qty L C SN INFO
1 4812132000 Electric motor 1
2 4700904556 Steel plain washer 7
3 4700500230 Hexagon head screw M 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700604005 Spring washer 8
5 4700500019 Hexagon head screw M 3
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Spare parts list

CC900e s/n 10000615xxA034264 -

Electrical equipment Electric motor module

425
©On high voltage terminals

Iltem Part No. Name Qty L C SN INFO
1 4812131999 Electric motor 1
2 4700904556 Steel plain washer 7
3 4700500020 Hex. screw 4
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700604005 Spring washer 8
5 4700500019 Hexagon head screw M 3
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Spare parts list CC900e s/n 10000615xxA034264 -

Electrical equipment Motor controller module

M
Item Part No. Name Qty L C SN INFO
1 4812132412 Motor controller, DMC Size 3 1
2 4700904228 Steel plain washer 4
3 4700508040 Screw 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:21 UTC 2022
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CC900e s/n 10000615xxA034264 -

Spare parts list
Item Part No. Name Qty L C SN INFO
4 4700904229 Washer 6
5 4700604005 Spring washer 6
6 4812133980 Hexagon head screw, M08x020 6

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:21 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Electrical equipment Motor controller module

Item Part No. Name Qty L C SN INFO
1 4812132413 Motor Controller, DMC Size 1 1
2 4700904228 Steel plain washer 4
3 4700508040 Screw 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:21 UTC 2022
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CC900e s/n 10000615xxA034264 -

Spare parts list
Item Part No. Name Qty L C SN INFO
4 4700904229 Washer 6
5 4700604005 Spring washer 6
6 4812133980 Hexagon head screw, M08x020 6

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:21 UTC 2022
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CC900e s/n 10000615xxA034264 -
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Spare parts list
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Refer to Parts Online for the most up to date information. The printed information might be outdated.



Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
- 4700936283 Seat switch 1
2 4700904229 Washer 4
3 4700586003 Lock nut M8 2
4 4700500019 Hexagon head screw M 2
5 4700508092 Hexagon socket head cap screw M 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:22 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Drivers platform ROPS foldable

5
4
6
&
1
Iltem Part No. Name Qty C SN INFO
1 4700389789 ROPS foldable, cpl. 1
2 4700904231 Steel plain washer 8
3 4700508063 Hexagon socket head cap screw 8

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:22 UTC 2022
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CC900e s/n 10000615xxA034264 -

Spare parts list
Item Part No. Name Qty L C SN INFO
4 4700282603 Plastic plug 1
5 4700900986 Protective plug 4
6 4700926215 Protective plug 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:22 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Drivers platform Seat belt 2"

Item Part No. Name Qty L C SN INFO
1 4812117922 Seat belt 2" 1
2 4700791572 Spacer washer 1
3 4700904703 Plain washer 13x24x4 mm 6

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:22 UTC 2022
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CC900e s/n 10000615xxA034264 -

Spare parts list
Item Part No. Name Qty C SN INFO
4 4700792527 Screw 2 A
5 4700928347 Hexagon screw 2 A
6 4812117924 Buckle 2

Comments for Page: Seat belt 2"

(L)YOCAL REMARKS

A | en_US | Used with seat 4700377518.

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:22 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Drivers platform Seat belt 3"

Item Part No. Name Qty L C SN INFO
1 4812118816 Seat belt 3" 1
2 4700791572 Spacer washer 1
3 4700904703 Plain washer 13x24x4 mm 6

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:22 UTC 2022
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CC900e s/n 10000615xxA034264 -

Spare parts list
Item Part No. Name Qty L C SN INFO
4 4700792527 Screw 2
5 4700928347 Hexagon screw 2
6 4812117924 Buckle 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:22 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Drivers platform Platform module

Iltem Part No. Name Qty L C SN INFO
1 Platform 1
2 4700387236 Platform bracket 1
3 4700387453 Hand rail 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:23 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO

4 4812110761 Handrail 1
5 4700387226 Column protection 1
6 4700387685 Shock absorber 4
7 4700904556 Steel plain washer 10
8 4700500018 Hexagon screw 4
9 4700791616 Bolt 2
10 4700358232 Washer 4
11 4700904557 Steel plain washer 4
12 4700586018 Hex bolt MO6X020H 8.8 A2K 4
13 4700904567 Washer, 10.5x28x6 mm 2
14 4700500030 Hexagon screw M 4
15 4700500021 Hexagon head screw M 4
16 4700902286 Hexagon lock nut with flange M8 4
17 4812120665 Bolt 2
18 4812126647 Spacer 2
19 4812132165 Hexagon screw with flange M10x25 8.8 4
20 4700500053 Screw, M8x20 mm 8.8 A2K 2
21 4700902166 Edge strip (5),18
22 4700500505 Hexagon screw M8X20 8.8 A2K 2
23 4700902123 Steering column 1
24 4700355869 Spacer sleeve 2
25 4700904230 Steel plain washer 4
26 4700500048 Hex. Head screw 2
27 4700928830 Rubber part 1
28 4700372964 Steering wheel 1
30 4700373363 Slip protection 2
31 4700372123 Protection 2
32 4700908229 Safety decal 1
33 4700903422 Safety decal "HAZARDOUS AREA" 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:23 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Drivers platform Control panel

Iltem Part No. Name Qty C SN INFO
1 4812125959 Cover 1
2 4812125960 Cover 1
3 4812126008 Bracket 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:23 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4700791739 Emergency stop 1
5 4812118697 Switch, Parking brake 1
6 4700389840 Connector 1
7 4812126007 Cover 1
8 4700792536 Rubber nut 9
9 4700792589 Hex.sock.button h.cap screw M 7
10 4700357855 Bolt 2
11 4700792742 Hexagon socket countersunk screw M 2
12 4700791524 Hex.sock.button h.cap screw M 2
13 4700904228 Steel plain washer 2
14 4700586002 Lock nut M 2
15 4700904640 Steel plain washer 4
16 4700500021 Hexagon head screw M 4
17 4700358881 Padlock 1
18 4811000128 Plate 1
20 4812132009 Display Unit 1
21 4700791588 Panel plug 4
22 4812126908 Keypad 1
23 4700904228 Steel plain washer 2
24 4700570004 Hexagon nut M 2
25 4812128078 TAB WASHER 1
26 4700791583 Switch, Driving lights 1
27 4700791584 Switch, Hazard 1
28 4700792413 Switch, Direction indicator 1

Comments for Page: Control panel

(L)YOCAL REMARKS

A | Optional

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Drivers platform Control module, Single - 2 buttons

D

2. F

N
3 R
- -
Item Part No. Name Qty L C SN INFO

1 4812121422 Plate 1
2 4700904229 Washer 5
3 4700508092 Hexagon socket head cap screw M 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:23 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
4 4812132915 F/R lever (2 buttons), cpl. 1
5 4700388476 Control cover 1
6 4700904755 Screw M8x12 8,8 FZB 2
7 4812117990 Bracket 1
8 4700500021 Hexagon head screw M 8
10 4700313041 Cable tie 1
11 4700377255 Cup holder 1
12 4700513027 Screw M4x16H 10,9 4

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:23 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Drivers platform 4812132915 Control (2-buttons)

Item Part No. Name Qty L C SN INFO
0 4812132915 F/R lever (2 buttons), cpl. 1
1 4812161152 Cable 1
2 - Harness (2-poles) 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:23 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
3 4812160593 Connector, 3-poles 1
6 4812156563 Central shaft 1
8 4812156571 Shaft 1
9 4812160085 Cable connection kit 1
10 4812156576 Bellow 1
12 - Push button 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:23 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Drivers platform Control module, Dual - 2 buttons

6
Iltem Part No. Name Qty L C SN INFO
1 4812132916 Forward / Reverse Control 1
2 4812127368 Y-bearing unit 1
3 4700346420 Coupling 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:23 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700904229 Washer 2
5 4700904230 Steel plain washer 4
6 4700508048 Hexagon socket head cap screw M 2
7 4700500240 Hex head screw 2
8 4700586018 Hex bolt MO6X020H 8.8 A2K 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:23 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Decals Decals

Item Part No. Name Qty L C SN INFO
1 4700903422 Safety decal "HAZARDOUS AREA" 1
2 4812134033 Decal 48V 2
4 4700903459 Decal "SAFETY" 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:24 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
5 4700908229 Safety decal 1
6 4700791271 Decal "Sound power level" 101dB 1
7 4812134039 Decal Electric Propulsion 1
8 4812134256 Decal Charging 1
9 4700357587 Label lifting point 2
10 4700903425 Decal "SAFETY MANUAL" 1
11 4700991657 Decal "WATER" 1
12 4700272373 Decal, hydraulic oil level 1
13 4700792772 Decal "BIO HYDRAULIC OIL" PANOLIN 1
14 4700382751 Decal "SECURING POINT/TIE DOWN" 2
15 4811000351 Decal "SAFETY" 1
16 4812125363 Decal safety 1
17 4812135238 Decal "ZERA" 2
18 4812135231 Decal "MODEL CODE" CC900e (right side) 1 A
18-1 4812135233 Decal "MODEL CODE" CC900e (right side) 1 B
19 4812135230 Decal "MODEL CODE" CC900e (left side) 1 A
19-1 4812135232 Decal "MODEL CODE" CC900e (left side) 1 B

Comments for Page: Decals

A = White text on blue background
B = White text on black background

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list

CC900e s/n 10000615xxA034264 -

Optional equipment Tool equipment

10 [,
)
Item Part No. Name Qty Cc SN INFO

1 4700485019 Screw driver 1
2 4700902610 Belt pliers 1
3 4700311016 Grease gun 1
4 4700792137 Open end spanner 10 mm 1
4 4700792138 Open end spanner 13 mm 1
4 4700792139 Open end spanner 16 mm 1
4 4700792140 Open end spanner 18 mm 1
5 4700792141 Wrench 250 mm 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:25 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

10 4700277992 Tool bag 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:25 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Optional equipment

Dynalink module

Iltem Part No. Name Qty C SN INFO
1 4812133002 Bracket 1
2 4812078912 Transceiver 1
3 4700904698 Plain washer 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:25 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO
4 4700901137 Screw 2
5 4700570001 Nut 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:25 UTC 2022
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Spare parts list CC900e s/n 10000615xxA034264 -

Optional equipment Rear view mirror

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:25 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty C SN INFO
1 4700393204 Rear view mirror 1
2 4812110283 Bracket 1
3 4700902496 Clamp 1
4 4700923859 Cover plate 1
6 4700500079 Hexagon head screw M 4
7 4700904228 Steel plain washer 4
8 4700791453 Pipe clamp 1
9 4700791454 Cover plate 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Tue Oct 18 13:23:25 UTC 2022
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Spare parts list

CC900e s/n 10000615xxA034264 -

Optional equipment Fire extinguisher

Item Part No. Name Qty C SN INFO
1 4700378857 Holder 1
3 4700378858 Strap 2
5 4700792185 Screw M6x16 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.
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Spare parts list CC900e s/n 10000615xxA034264 -

Item Part No. Name Qty L C SN INFO

6 - Fire extinguisher, 2 kg (Class 13A 89B C) 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Tue Oct 18 13:23:25 UTC 2022
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